
Springer Water

Mohammed H. Dore

Water 
Policy in 
Canada
Problems and Possible Solutions



Springer Water



More information about this series at http://www.springer.com/series/13419

http://www.springer.com/series/13419


Mohammed H. Dore

Water Policy in Canada
Problems and Possible Solutions

123



Mohammed H. Dore
Climate Change Laboratory, Department
of Economics

Brock University
St. Catharines, ON
Canada

Springer Water
ISBN 978-3-319-15882-2 ISBN 978-3-319-15883-9 (eBook)
DOI 10.1007/978-3-319-15883-9

Library of Congress Control Number: 2015932664

Springer Cham Heidelberg New York Dordrecht London
© Springer International Publishing Switzerland 2015
This work is subject to copyright. All rights are reserved by the Publisher, whether the whole or part
[...]
2008), chlorine gas remained the predominant disinfectant in the US, used by 63 %
of respondents to a survey whereas those who used chloramine accounted for 30 %;
chlorine dioxide for 8 %; ozone for 9 %; and ultraviolet light (UV) for 2 %. (The
figures do not add up to 100 as some may use more than one disinfection method.)
In Canada, according to the Environment Canada survey of Municipal Water and
Wastewater Plants (2004), some 93 % used chlorine as the only disinfectant. Those
using UV or ozonation accounted for only 6 % of the total. This shows the dom-
inant role played by chlorine and chlorine derivatives in North America, where this
Class 1 technology is concerned almost exclusively with the removal of pathogens,
although we know that chlorine is not effective against protozoa and other patho-
gens. However for most large cities and populations, the conventional water
treatment method of coagulation, flocculation, clarification, and filtration, and is
typically followed by disinfection by chlorine or chlorine derivative. But the failure
of a flocculator led to an outbreak of cryptosporidiosis in Carrollton Georgia in
1987; the failure of a chlorinator led to an outbreak of giardiasis in Bradford
Pennsylvania in 1979. Thus the conventional treatment train is best described as
being Class 3 if it removes all protozoa; it cannot be classified as Class 4 as
chlorination will leave DBP precursors in the water. For this reason, in Ontario and
indeed in the whole of North America, the main DBPs, called Trihalomethanes
(THMs), nitrosamines, and Haloacetic Acids (HAAs) are regulated with maximum
contamination limits. But there are also many thousands of other DBPs, called
Halides, that are not regulated at all.

The most significant drinking water outbreak of cryptosporidiosis was in
Milwaukee Wisconsin from March to April of 1993, the worst waterborne disease

2.3 Classification of Treatment Technologies 15



outbreak in US history. Two water treatment plants supplying water to Milwaukee
used water from Lake Michigan. Both plants used conventional treatment of
coagulation, flocculation, sedimentation, rapid sand filtration, and chlorination
treatment (Solo-Gabriele and Neumeister 1996, p. 81). Again the failure to remove
a protozoon indicates that these plants functioned as no more than Class 2 treatment
systems.

Based on the evidence and the above classification system, we are led to the
conclusion that the conventional treatment plants in North America are at best Class
3, and no more than Class 2 when they fail to remove protozoa.1 Note that this
conclusion is based on treatment technologies and not on the quality of final
drinking water, which may be quite good in some areas, depending on the char-
acteristics of the source water; our focus here is on treatment.

It should also be noted that after a large fall in unit costs of ozonation, many
water utilities are choosing ozonation as the primary treatment option (Class 4). In
Europe the treatment of choice is granular activated carbon, which we classify as
Class 5a. Granular activated carbon (GAC) has been used extensively for the
removal of dissolved organics from drinking water. In the early 1970s, it was
reported that bacteria, which proliferate in GAC filters, may be responsible for a
fraction of the net removal of organics in the filter. Following this discovery, pre-
ozonation was found to enhance significantly the biological activity on GAC. The
combination of ozonation and GAC is commonly referred to as the biological
activated carbon (BAC) process, or biologically enhanced activated carbon process.
This was implemented in many large water treatment plants in Europe in the 1980s.
The efficacy of activated carbon in removing all sorts of contaminants has been
further confirmed by Rodriguez-Mozaz et al. (2004).

Advanced oxidation processes (with ozonation or UV-based) is essentially the
same as Class 5a, but experiments show a greater efficacy of removal of the same
contaminants as those in Class 5a; for evidence, see Chap. 4 in this book. We
therefore classify Advanced Oxidation processes as Class 5b.

In Germany, roughly 74 % of drinking water is drawn from ground and spring
water, and the remainder is drawn from surface water sources, such as lakes and
rivers (Althoff 2007). By 2010, 63 % of the groundwater bodies in Germany had
achieved a rating of “good chemical status” (BMU 2014). Of the total 1,000
groundwater bodies, only 4 % have not achieved a “good quantitative status,” i.e.,
4 % of the aquifers did not have enough water. The status of surface water is such

1 An anonymous referee of this book has suggested that the use of alum should be mentioned.
Alum is used widely as a coagulant. Optimum coagulation to achieve maximum reductions of
turbidity and microbes requires careful control of coagulant dose, pH, and consideration of the
quality of the water being treated, as well as appropriate mixing conditions for optimum floccu-
lation. Lack of attention to these details can result in poor coagulation-flocculation and inefficient
removal of particles and microbes. Under optimum conditions, coagulation-flocculation and
sedimentation with alum and iron can achieve microbial reductions of 1 or 2 log for all classes of
waterborne pathogens. Thus by itself the coagulation-flocculation is never enough to meet regu-
latory requirements in North America.

16 2 Principles for Sound Drinking Water Management: A Review

http://dx.doi.org/10.1007/978-3-319-15883-9_4


that 88 % of water bodies achieved a “good” chemical status, while only 10 % of all
surface water bodies had obtained at least a “good” ecological status (BMU 2014).
Given the quality of groundwater, practically no disinfection is needed. The 2011
Profile of the German Water Sector (ATT 2011) states:

The quality of drinking water is so good that the use of disinfectants in water treatment can
even be forgone in many places without compromising the high hygienic drinking water
standard.

Since there is no chlorine, there are no DBPs; in areas where the source is
groundwater, there are no chemical residues in the water and of course no salinity.
Thus for the groundwater sources we can conclude that German drinking water
from the water treatment plants is equivalent to Class 5. In North Rhine-Westphalia,
in the City of Cologne, they use groundwater as the source, which is then filtered
through activated carbon, producing a very high quality of water. To quote from the
City of Cologne2 website:

Some waterworks in Cologne used disinfectant to prevent an increase in the number of
germs and thus hygienic deterioration of the drinking water quality on the way to the
customer. Our water lab proved, however, that the perfect hygienic quality of drinking
water can be guaranteed even without the use of chlorine dioxide or chlorine.

Where surface water is used in North Rhine-Westphalia, they detected perflu-
orooctanoate (PFOA) in drinking water at concentrations up to 0.64 µ/L in
Arnsberg, Sauerland, Germany. In response, the German Drinking Water Com-
mission (TWK) assessed perfluorinated compounds (PFCs) in drinking water and in
June 2006 became the first in the world to set a health-based guideline value for
safe lifelong exposure at 0.3 µ/L (sum of PFOA and perfluorooctanesulfonate,
PFOS). PFOA and PFOS can be effectively removed from drinking water by
percolation over granular activated carbon.

We should also note that for 90 % of the residents of Ontario, the source water is
the Great Lakes, which also receive wastewater that is not always treated to remove
chemicals, particularly pesticides, pharmaceuticals, and personal care products; this
topic is deferred to the chapter dealing with wastewater and its impacts on drinking
water (Chaps. 4 and 9).

We return to the classification of treatment classes given in Table 2.1. This
classification scheme is fairly broad in scope, and other more finely graded clas-
sifications would be possible. Note that we are classifying treatment categories or
classes, not final water quality. In this chapter we are interested in the main
technologies for water systems and what contaminants can be removed from raw
water. Table 2.2 is a description and minimum plant size for a number of treatment
technologies.

The corresponding costs as a function of scale for these technologies are sum-
marized in Fig. 2.2.

2 http://www.rheinenergie.com/media/portale/downloads_4/rheinenergie_1/broschueren_1/Colognes_
Drinking_Water.pdf.

2.3 Classification of Treatment Technologies 17

http://dx.doi.org/10.1007/978-3-319-15883-9_4
http://dx.doi.org/10.1007/978-3-319-15883-9_9
http://www.rheinenergie.com/media/portale/downloads_4/rheinenergie_1/broschueren_1/Colognes_Drinking_Water.pdf
http://www.rheinenergie.com/media/portale/downloads_4/rheinenergie_1/broschueren_1/Colognes_Drinking_Water.pdf


Table 2.2 Treatment technologies

Technology Description Treatment
class

Chlorination • Removal of bacteria only; but not protozoa or other
pathogens resistant to chlorine

Class 1

HIGH rate treatment
and clarificationa

• Consists of a clarification system (Actiflo) and
filtration system (Dusenflo mixed bed filters)

Class 2

• Reduces turbidity, color, suspended solids, algae,
taste and odor (T&O), metals and total organic
carbon

• The resulting filtered water from the Dusenflo gravity
filter can contain little or no Giardia and
Cryptosporidium cysts

• Minimum plant size: 473 m3/day

UV systemb • Utilizes the ability of Ultra Violet rays to deactivate
microorganisms

Class 3

• This system on its own is chemical free and produces
no disinfection by-products

• However, it can also be used in conjunction with
other treatment processes forming a “multi-barrier”
approach for treating water for drinking purposes

• UV will inactivate bacteria, viruses and protozoa,
including Giardia and Cryptosporidium with a dose
of 40 mJ/cm2

• We assume some filtration system to remove
sediments (e.g., sand filtration) would be required
and is included in the cost

• Minimum plant size: 200 m3/day

MF-UFc • Micro filtration and ultra filtration involve separating
water from organic and inorganic matter contained in
the water by forcing it through a micro porous
membrane

Class 3

• Pore sizes in microfiltration membranes are 0.1–10 µ
thick while ultra filtration membranes are between
0.001 and 0.1 µ

• Microfiltration will remove Giardia and
Cryptosporidium cysts, bacteria, and some viruses;
however not all viruses can be removed via this
process

• Microfiltration is also used in sterilization of
beverages and pharmaceuticals, clearing of fruit
juices, wine and beer, separation of oil–water
emulsions and pretreatment of water for
Nanofiltration and reverse osmosis

• Ultra filtration removes all viruses, bacteria, and
suspended solids between 0.001 and 0.1 µm. Ultra
filtration is used in paint treatment, oil–water
emulsion separations, the food industry, and textile
industry

• Minimum plant size: 379 m3/day
(continued)

18 2 Principles for Sound Drinking Water Management: A Review



Table 2.2 and Fig. 2.2 show what treatment technologies are possible for con-
sideration, depending on (a) source water characteristics, and (b) targetwater quality
desired. Figure 2.2 indicates that ozone technology, a Class 4 water treatment, is
more expensive than the Class 3 (UV and MF-UF) and Class 2 (HRC) treatment
types. Class 3 treatments MF-UF and UV seem to be cheaper than HRC for plants
which produce less than 100 m3 of water per day and all the way up to 500 m3/day,
even though HRC is a Class 2 water treatment process. But in general Fig. 2.2

Table 2.2 (continued)

Technology Description Treatment
class

Ozonationd • Ozonation systems utilize the ability of ozone to
inactivate microorganisms through oxidation

Class 4

• The system consists of an ozone pretreatment unit, a
BioSand filter, and a BioCarbon filter

• The roughing filtration system removes suspended
solids and coliforms as well as some
Cryptosporidium

• The BioSand Filter is used to treat parasites, color,
cysts, manganese, mercury, iron, and turbidity while
the BioCarbon Filter treats dissolved organic carbon,
tannins, pesticides, iron, bacteria, color, and odors

• Minimum plant size: 11.4 m3/day

Advanced oxidation
(based on UV)

• A UV-oxidation process designed to provide
disinfection and Taste and Odor treatment; it
destroys Geosmin and 2-methylisoborneol

Class 5

• Also oxidizes pharmaceuticals, personal care
products, pesticides, and trace contaminants

• System consists of a UV reactor, H2O2 dosage, and
storage system. We assume some filtration system to
remove sediments (e.g., sand filtration) would be
required and is included in the cost

• Minimum plant size: 818 m3/day

RO–NFe • Removes all suspended solids, viruses, bacteria,
pathogens, and all forms of biological contaminants

Class 6

• Removes mono and multivalent ions, salts, and
organics

• Essentially passes only pure water. Smallest pore
size for membranes to date

• Minimum plant size: 1893 m3/day
a Produced by Veolia Water Solutions and Technologies in France under subsidiaries John
Meunier and Kruger USA
b Produced by Trojan Technologies in Canada
c MF and UF information obtained from Koch Membrane Systems and Lenntech Water Treatment
Solutions
d Information for ozonation obtained from Mainstream Water Solutions Inc.
e A thorough description can be obtained from Koch Membrane Systems

2.3 Classification of Treatment Technologies 19



suggests that the higher the Class of water treatment the higher the average costs per
cubic meter. Notice how UV unit costs are lowest for almost all scales of operation.

It is possible that older small systems continue to use higher cost older tech-
nologies, as there is no incentive to modernize in the public sector. In other words,
there are technologies currently available in the market that can provide higher
contaminant removal at a much lower cost per cubic meter. Hence, we find that a
technology which can provide Class 3 and 4 water treatment shows lower average
cost per cubic meter than a small system, which is only providing Class 1 and 2
water treatments. Another possible reason is that there are site-specific costs that
can contribute to the gap in the costs between technology and actual existing
systems that are in the same class. For example, many of the small systems in
British Columbia have higher transportation cost due to remoteness and the han-
dling of hazardous materials such as chlorine. However, site-specific costs alone
cannot account for this very large gap. We observe that some treatment classes at
lower flow rates dominate in terms of cost-effectiveness. Class 3 MF-UF and UV
provide water treatment at a much lower cost per cubic meter than some existing
small systems in Classes 1 and 2 between output flow rates of 50–200 m3 per day;
but at higher flow rates this gap tends to decrease.

Of course we need to distinguish between systems that use groundwater as the
source and systems that use surface water. Most of the above analysis is concerned
with surface water as the source for water treatment plants. Our general conclusion is
that while any specific water treatment facility will need to take account of raw source
water quality, the actual target quality for small systems seems to be to meet only the
minimum regulatory requirements.Our results show that for surface water, unless the
raw water is high in color and in turbidity, a UV-based plant would be economical
and cost effective even when the additional cost of sediment removal is added.

Fig. 2.2 Estimated cost curves: Class 2 for HRC, Class 3 for UV and MF-UF, Class 4 for
Ozonation, and Class 5 for a UV-based AOP (Dore 2015)

20 2 Principles for Sound Drinking Water Management: A Review



This conclusion is especially true for small plants producing less than 100 m3 per day.
Such a plant could obtain the same or better quality water with UV for less than 8